Al

MFG. CO. INC.

ETRO HP

Parts Manual

CONGRATULATIONS on the purchase of your new Exmark mower.
This product has been carefully designed and manufactured to give
you a maximum amount of dependability and years of trouble-free
operation.

If additional information is needed, er should you require trained
mechanic service, contact your authorized Exmark equipment

For Serial Nos.
156,000 and Higher

dealer or distributor. Model No.

If you need to order replacement parts from your dealer, always Serial No.

give the model number and serial number of your mower as well

as the part number, description and quantity of the part needed. Date Purchased

The Serial No. plate is located on the top front engine frame purchased From

on the right hard side of the machine.

For ease of ordering and refarence, we suggest that you record
the information requested in the following identification table.

Part No. 850472



A\ WARNING

READ OPERATOR’S MANUAL BEFCRE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS
Description Page
DecalsS....ccoocueceieeriiniicrecreee Cereeereenerenreaerrerneneeerraanas 14-15
Engine Deck Group.........ccevvvrviniinsininiensneseeennnens 811
52" MOWEI DECK ...coieeeeveeiicriir e 6-7
48" MOWEI DECK ...ccoeieerceieccicereneee e 4-5
36" MoWer DecK ....coeievieeccieec e 2-3
ipper Handles & Controls .........ccccviieens reereans .. 12-13
Wiring Diagrams ......c.cccceeeeeenean rrrrerr e eeerrnnae 16-17



36” MOWER DECK

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd No.| Part No. Description Req'd]
1 414435 Shield, belt w/decals ........ccooeniiinninaae. 1 43 800273 Screw, Hex Cap 5/16-18x1 ......ccunueeens 2

413088 Shield, belt ....ccociiimiininniannniinnn 1 44 603001 Rod, Deck SUpport ...coeereeieiinrenininnss 2
2 323385 Knob, belt shield .........cooniiiiiineeaaees 4 45 806332 Rollpin, 1/4x1-1/2 .oocoeviiiiiiiniinn s 2
3 323417 Washer, belt cover.......ccooiiiiienenanes 4 45 800270 Screw, Hex Cap 5/16-18x5/8 .............. 3
4 414309 Support weldmt w/bushings &decals .... 1 47 414383 Deck weldmt w/decals, discharge
412108 Supportweldmt ..o i baffle & support rods .....c.oeeveeneiiienanns 1
5 [k 413425 Spacer, Front Deck Support ............... 2 412104 Deckweldmt .....oviriiiiniernnnineenans 1
6 513336 Bushing, deck support ... 2 48 522480 Baffle, discharge .......cccoveviiiniiininnnen 1
7 806007 Hairpin, Gotter ......cccooenvviiniinnnanneiees 2 49 613204 Ball Joint cvceveiiviiiniiiiciiiaririanrenses 2
8 303164 Spacer, Blade Drive ......cccieeiiieeniennns 2 50 800299 Screw, Hex Cap 3/8-16x2-8/4 ............. 1
9 613203 Link, Deck Support .....ooveeieeiiinniiiinns 2 51 800805 Screw, Hex Cap 3/8-16x3-1/2 G8......... 1
10 800203 Screw,Hex Cap 3/8-16x1-1/4 ............. 20 52 633482 Blade, 18.25 ...ccvievrenirrncrnnncsnienann 2
11 804525 Nut, Reg Hex 3/8-24 .......ccoiiiiirannenns 2 ® 633484 Blade, 16.25 mulching .......c..cccemmmnnen 2
12 808507 Ring, Retaining ...........cccovvmveennnnnnnes 2 633485 Blade, 16.25 low lift (optional) ............. 2
13 806006 Hairpin, COtter .....oovviaiiiriiiiiinnaninns 2 53 513208 Washer, Spring disc .....ccevrvieneaiiinenn 4
14 811001 Zerk, straight 1/8 .....ooiiriiiiiiiiiiinen. 2 54 800340 Screw, Hex Cap 5/8-11X1 .......covnuvinnn 2
15 800292 Screw, Hex Cap 3/8-16%X1 ccoovenniiennen, 2 55 603299 Roller, antiscald ......coccvivrmnraccnrinnnnans 1
16 805006 Washer, 3/8 heavy spring......c...cevvene. 2 56 603602 Bushing, rofler ........cceeviiiiiirniinennann 1
17 373034 Washer, Swivel ....ocivienniiiininnn. 3 57 800807 Screw, Hex Cap 3/8-16x4 G8 ............. 1
18 303514 Bearing, Flange ..........ccoviiiiinminnaiene 4 58 603050 Bushing Spacer ........cocevveianivnennannens 2
19 804509 Nut, Reg Hex 1/2-13 ...ceiviiininiiinnnen. 2 59 804510 Nut, Reg Hex 5/8-18 .....ccooocimiiiiiiannns 2
20 805008 Washer, Lock Hicl Spg 1/2 Reg .......... 2 60 413424 Sheave WHUD ......cocoiiiiiininniiinnneee 2
21 529143 Caster weldmil .......ooiviiimnniennn 2 61 800295 Screw, Hex Cap 3/8-16x1-3/4 ............ 2
22 800334 Screw, Hex Cap 1/2-13x6 .......cevnneie 2 62 513016 Bearing ...ccoevevreermrmunrrasciinanansiininan 4
23 809007 Nut, Whizlock 3/8-16 .....c.ovevvmininiaianns 12 63 614213 Link, Assembly .....covvviriiiirnniinnn 2
24 303327 Washer, Disc Spring 3/8 ........ccoeeinenn 11 64 323532 Housing, Spindle .....cccccereviiiiniainenn 2
25 513648 Tire & Wheal Assembly ..........oovves 2 65 323528 Spacer, Bearing .......oooiviinniiiinnen. 2
513807 Wheel B Hub ...covnrmieiiiiiiiriiinens 2 66 633573 Gaurd, Bearing-Bottom ............ceeeenes 2
513808 Tire, 9x3.50-4 4-Ply ..ccviiiininnineninnannns 2 67 808502 RiNg, SNap .....cooccvvirieieenninaniie.. 2
513809 Roller Bearning ......cvvveeermreccrmmmnrnnanes 2 68 807268 Key, machine ........ccooovveereeriiinnnnnann 2
513810 BUSHING ...ocrvrniierieriinnin i 4 €9 413330 Shaft, Spindle .....ooveniiiiiiii 2
26 513547 SPACET cevervrreerrrerecmiissmmmianarasessiee 2 70 414335 Housing, Cutter Assembly ................. 2
27 412238 Chute weldmt, discharge .........c.c...ons 1 71 611216 Kit, Link Assembly .......cccoveeiiiiinninnns 2
28 413094 Belt, deck drive ......ccoceerernimuiiinnininans 1 72 |* 803031 Nut, Torque 3/8-24 ........ocoivininnninnnens 2
29 633151 Spring, @xtension .........cciveemene 1 73| Link, Service by 611216 .......cccoeneenen 2
30 804257 Nut, Nyloc 3/8-16 ......ccevvieeiiinninninnaen 13 74 |* 800035 Screw, Hex Taptite 3/8%16x1 ............. 12
31 805260 Washer, Flat Std 3/8 ........c..oooieeen. 1 75 1* 811006 Zerk, Straight 1/4-28 .....c.comiaiiiennee 2
3z 513034 Pivot, Bearing .....covcciammeciiiaiiennnaannns 2 76 |* 413029 Sheave, WHUD ... ..ocoiiriiiiiiininennnne 2
33 811008 Zerk, 90 dagree 1/4-28 ........ccccoevvenenne 1 77 |* 543436 Washer, .060 .......coiiiiinninannnnn JUT 4
34 803016 Bolt, Hex Whizlock 3/8-16x1 ........cee.. 1 78 {* 303543 Bearing, Spindie ..o 4
35 805250 Washer, Flat 3/8 SAE .......cccoiiniiiinnee 2 79 |* 303542 O-ring, Cutter Housing .........cc.ooemmeennn 2
36 413099 Pulley, ldler ...ooeeiininniiniieinne, 1 80 |* 413314 Housing, Bearing ......c...covviiariirnnnnes 2
37 412134 Arm, weldmt ... 1 81 |* 513188 Spacer, Bearing ....c..ccoeeviniiinniiceiiins 2
414144 Arm, Weldmt wbushings ................... 1 82 |* 513193 Seal, Dust ....cccivveviviirniniiiineens 2
38 603384 Bushing, ldler Pivot .......cooeiiiciiinnes 1 83 |* 808506 Ring, SNap ...cccoovieiiiiermnniine. 2
30 613098 Pullay, 1dler c...ovveeriiierninmaiominnees 1 84 1* 413035 Shaft, Spindle ..ccoeirrieiiiiiininnneen 2
40 413113 Bushing, Idler ......oooviiiiiiiniiniinin 1 85 I* Housing, Cutter Assembly
4 804256 Nut, Nylock 5/18-18 ......cceiiiiriirenienn 2 Service by 414335 ..o, 2
42 809001 Nut, Whizlock 5/16-18 .....ccoennnnaieanann. 3 86 323533 SPACET ..evvvviirearrenasrsiirnrnnaaan e 2

% @

Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK363(36")
Replace both sides if unit is equipped with 3/16" thick washers.
Used on S/N 159,999 and lower only.

Exmark red touch up spray paint - P/N 850337




36” MOWER DECK

13

S 150,000 578
art to 199,999




48” MOWER DECK

Ref. Qty. Ref. Qty.
No. Part No. Description Req'd. No. Part No, Description Reqg'd.
1 414436 Shield, belt w/decals .........cccevennnnen. 1 45 806332 Rollpin, 1/4X1-1/2 ...cocvviimriinninniin 2
413101 Shield, belt ......cccovvrnrimniiiinii 1 48 800270 Screw, Hex Cap 5/16-18x5/8 ............... 3
2 323385 Knob, belt shield ..........coeceviriiiincnies 4 47 414384 Deck weldmt w/decals, discharge
3 323417 Washer, belt cover.......ooveeeiieiiiinnns 4 baffle & support rods ........cevvviemiininan. 1
4 414310 Support weldmt w/bushings &decals .... 1 412106 Deckweldmt .....ccccormivvminiicciniennen 1
412110 Supportweldmt .....ccooeeiiiiinniiiiininnnnn, 1 48 522480 Baffle, discharge ..........ccoceeeviiennrnrens 1
5 |*x 413425 Spacer, Front Deck Support ............... 2 49 613204 Ball JOint ...ccorvviriiiiiinirsirnrrenen 2
6 513336 Bushing, deck support .......ceeiiieennnannn 2 56 800299 Screw, Hex Cap 3/8-16x2-3/4 .............. 2
7 806007 Hairpin, Cotter ......coiiuiivrrresiinceinenns 2 51 800805 Screw, Hex Cap G8 3/8-16x3-1/2 ........ 1
8 303164 Spacer, Blade Drive .......cooevniiienenenn, 2 52 323515 Blade, 18.25 ...ccvcciiniininiiennrniiecniinnnnn, 3
9 613203 Link, Deck Support....c..cvvviiiiiiinininne: @ ® 403148 Blade, 16.25 mulching ....vccovvieniinnienn. 3
10 800293 Screw, Hex Cap 3/8-16x1-1/4 ............. 26 403149 Blade, 16.25 low lift (optional} .............. 3
11 804525 Nut, Reg Hex 3/8-24 .......oovemiviiiinnnnns 2 53 513208 Washer, Spring disc .....ccccoiininnannns 6
12 808507 Ring, Retaining ......o.eovvnvemciacinnnnnecns 2 54 800340 Screw, Hex Cap 5/8-11x1 ........cccoenvee 3
13 806006 Hairpin, Cotter ..o iiireiirrrrmicinnna 2 55 603299 Roller, antiscalp ......ccccoiriniiiiiinan. 4
14 811001 Zerk, straight 1/8 ...oocvvevieieiininnennnnnee. 2 56 603602 Bushing, roller .....cceeeriveieinninnnennen, 4
15 800292 Screw, Hex Cap 3/8-16x1 ......ccevvveeiees 2 57 800807 Screw, Hex Cap G8 3/8-16x4 ............. 4
16 805006 Washer, 3/8 heavy spring........covvreeneae. 2 58 603050 Bushing Spacer ......ccevvevvirnnenncronnans 2
17 373034 Washer, SWivel .......cceoiiviiiiiiininnnnn 6 59 804510 Nut, Reg Hex 5/8-18 .....cocvvveriniininnnns 3
18 303514 Bearing, Flange .........cccccciiniiiinannnanns 4 60 413424 Sheave WHUD ....c.ccvvviimeiriiiiiiiniainien, 3
19 804509 Nut, Reg Hex 1/2-18 ......coviiviiiiinnnnes 2 61 800295 Screw, Hex Cap 3/8-16x1-3/4 ............. 2
20 805008 Washer, Lock Hicl Spg 1/2 Reg .......... 2 62 513016 Bearing .......ccoviiriviniinnrininiiecnnicaiae 6
21 522143 Casterweldmt ...cvvereeiiieiiririiiraninee 2 63 614213 Link, Assembly ......coooviiiiiiininnninnen 2
22 800334 Screw, Hex Cap 1/2-13x6 .......cceveeiie 2 64 323532 Housing, Spindle ....coociniiveiiiiiiennenns 3
23 809007 Nut, Whizlock 3/8-16 ..covvicieiiininininnnnn, 16 65 323528 Spacer, Bearing ......cc.cooviiriinnnnaeeanns 3
24 303327 Washer, Disc Spring 3/8 .......oeceeveniiis 15 66 633573 Gaurd, Bearing-Bottom ..........ccceeeuiens 3
25 513648 Tire & Wheel Assembly ........c....cc..... 2 67 808502 Ring, SNAP .ccevvveniiriirreecn e 3
513807 Wheel & Hub ... 2 68 807268 Key, maching .......cccciciiniininnnnnneennne 3
513808 Tire, 9x3.50-4 4-ply .ocivruivnmmnnnnrnannnneen 2 69 413330 Shaft, Spindle ....oooveiiiieinciiiiiiennenanen. 3
513809 Roller Bearing ....coueveviuieenrianicneciinnen 2 70 414335 Housing, Cutter Assambly ........ccceieeen. 3
513810 BUShING ..cvvvvevrniriire i, 4 71 523471 Shield, Belt ...ccoceevveniniriiiiiiiiienninin 2
26 513547 SPACEN .iiiiviiireniiieintiriiieee i ennaennenns 2 72 805258 Washer, Flat Std 5/16 ...........coevvenns 6
27 522478 Chute weldmt, discharge ..........o.oovene. 1 73 800017 Bolt, Hex Tap 5/16-18x3 1/4 ............... 2
28 413093 Belt, deck drive ..ocvcvevniviieiniiniiceininene, 1 74 611216 Kit, Link Assembly .....c..ceeieiiiniinnncnnnns 2
22 633151 Spring, extension .......ccecveiiieriernenses 1 75 |* 803031 Nut, Torque 3/8-24 .....ciiviiiiniiinnnnne 2
30 804257 Nut, Nyloc 3/8-16 ...oiceeveeneirrininennnnnn, 19 76 |* Link, Service by 611216 .......ccvveeeeeen. 2
31 805260 Washer, Flat Std 3/8 .......oocovvvnvinnnnnns 1 77 |* 413029 Sheave, WHUD ........ccooivirnmnicninianaan 3
32 513034 Pivot, Bearing .....cooveviimiii i, 2 78 |* 543436 Washer, .060 ....ccociimiirirareciieenienes 6
33 811008 Zerk, 90 degree 1/4-28 ........cccoeevvvvnns 1 79 |* 303543 Bearing, Spindle ........coovneniireenciiinn 6
34 803016 Bolt, Whizlock 3/8-16x1 ........c..cceeeinns 1 80 |* 303542 O-ring, Cutter Housing ......ccoeeeeineneee. 6
35 805259 Washer, Flat 3/8 SAE ......coccvvvnieninnne 3 81 |* 413314 Housing, Bearing .....ccevvveerninniecrennenns 3
36 413089 Pulley, IdIer oo, 1 82 |* 513188 Spacer, Bearing ..........ccoovviieeeiiicnnnee 3
37 412394 Arm,weldmt ..o 1 83 * 513193 Seal, MechDust.........veviiiimniniinnnans 3
414398 Arm, Weldmi wbushings .............c..... 1 84 |* 808506 RiNgG, SNAP ..ccovviiiiriveiiaiirricinn 3
38 603384 Bushing, Idier Pivot .......ccccoveenieninnnnne. 1 85 |* 413035 Shaft, Spindle .....ccovvreviiiiiiiniiniennann, 3
39 613098 Pulley, Idler .......coovveiriiiiiianinininn, 2 86 |* Housing, Cutter Assembly,
40 413113 Bushing, Idler ......ccccociiiiviiniinniennnnnen 2 Service by 414335 .....uviviiiiiiien 3
41 804256 Nut, Nylock 5/16-18 ......viviieiiininnnne 8 87 |* 8039035 Screw, Hex Taptite 3/8x16x71 .............. 18
42 809001 Nut, Whizlock 5/16-18 ......ccoeneanniinns 5 88 |* 811006 Zerk, Straight 1/4-28 ....ccceveeveeennniinn. 3
43 800273 Screw, Hex Cap 5/16-18x1 ................. 2 89 323533 SPACET .ieeneererernieisniicnimiiirrnrsseassians 3
44 603001 Rod, Deck Support .....covviiiiiiiiiniininnn 2
® Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK483(48")
* Replace both sides if unit is equipped with 3/16" thick washers.

Used on S/N 159,999 and lower only.
Exmark red touch up spray paint - P/N 850337




48” MOWER DECK

—70

A
160,000
& higher

150,
to 159,

m—.
in
000
99




52” MOWER DECK

Ref. Qty. Ref. Qty.
No. Part No. Description Req'd. No.| PartNo. Description Req'd.
1 414437 Shield, belt w/decals .........ccconvciiiianns 1 44 603001 Rod, Deck Support ...oooevrniiiiimnineenan: 2
4133063 Shield, belt ......coooeeiiimiiiiirin 1 45 806332 Rollpin, 1/4x1-1/2 ..o 2
2 323385 Knob, belt shield .....coccovnviniiniiinannnns 5 46 800270 Screw, Hex Cap 5/16-18x5/8 ............... 4
3 323417 Washer, beltcover......ocoooiieaniieniinne 5 47 414385 Deck weldmt w/decals, discharge
4 414311 Support waldmt whushings &decals .... 1 baffle & sUpport rods ....ceceeeveierninanns 1
412317 Supportweldmt ......ccoooiririiniiinininnn. 1 412313 Deckweldmt ......coovvervriimeniiniiinn 1
5 b 413425 Spacer, Front Deck Support ............... 2 48 602913 Balfile, discharge ......cceovvmmeecieennnnnanne 1
6 513336 Bushing, deck support .......c.coiiniiiiiiin 2 49 613204 Ball JOINt cuvvviccieereceiiiresrrnrceneanasin 2
7 806007 Hairpin, Cotter ......ovvviiniiiiiiinne. 2 50 800299 Screw, Hex Cap 3/8-16x2-3/4 .............. 2
8 303164 Spacer, Blade Drive ........oocciiiiinniinenn 2 51 800805 Screw, Hex Cap 3/8-16x3-1/2G8 ........ 1
9 613203 Link, Deck Support ....ovocriniiiinnininnann, 2 52 633482 Blade, 16.25 ......ccuiiiiviiiniairnninriniinnn 3
10 800293 Screw, Hex Cap 3/8-16x1-1/4 ............. 26 ® 633484 Blade, 16.25 mulching ......coeeeveevrnennns 3
i1 804525 Nut, Reg Hex 3/8-24 .....ccovviiniiinnnnens 2 633485 Blade, 16.25 low lift {optional) .............. 3
12 808507 Ring, Retaining ........c.ccovevmmniiiiiinnnnnns 2 53 513208 Washer, Spring diSC .....cvceeeensiaseaceens 6
13 806006 Hairpin, Cotter .......ccovevviciniiinnnninnnes 2 54 800340 Screw, Hex Cap 5/8-11x1 .....coereneis 3
14 811001 Zerk, straight 1/8 ....oovreiiiiinniiiinnn, 2 55 603299 Roller, antiscalp ......coveveirneniiiiiiinaans 6
15 800292 Screw, Hex Cap 3/8-16x1 ......ccvvvennnee 2 56 603602 Bushing, roller ....ceevriiirinnr i, 6
16 805006 Washer, 3/8 heavy Spring.......cceeeeaeenn 2 57 800807 Screw, Hex Cap 3/8-16x4 G8 ............. 6
17 373034 Washer, SWivel co.cveeeniriiiianainiin 8 58 603050 Bushing SPacer .....ceeeeveiereacrenriiiannin 2
18 303514 Bearing, Flange ...........ccooveerenninnnenne. 4 59 804510 Nut, Reg Hex 5/8-18 ..occeiiniiriinnnnnnnn 3
19 804509 Nut, Reg Hex 1/2-13 .....ccovieniiinninnnens 2 60 413424 Sheave WHUD ....ccoivieeiiiinicennnnnnes 3
20 805008 Washer, Lock Hicl Spg 1/2 Reg .......... 2 61 800295 Screw, Hex Cap 3/8-16x1-3/4 ............. 2
21 522143 Casterweldmt ......ccoovviiiieniiiinnnanee 2 62 513016 Bearing ....coemvirrmmannriiennnmsenniinennen 6
22 800334 Screw, Hex Cap 1/2-13%X6 .........covveeee 2 63 614213 Link, Assembly ....ccovimviaiimiciniiiinnnnn, 2
23 809007 Nut, Whizlock 3/8-16 ..covenimiiencereennnn. 18 64 323532 Housing, Spindle ....covvreiviiiiceiiinnnnn 3
24 303327 Washer, Disc Spring 3/8 .....covveennennns 17 65 323528 Spacer, Bearing ..o, 3
25 513648 Tire & Wheel Assembly .......coceeveeeeees 2 66 633573 Guard, Bearing-Bottom ........ccciviieais 3
513807 Whee! & Hub ..civiiciiiinnennieens 2 67 808502 RING, SNAP ..occeviriiraiariieneniseninien 3
513808 Tire, 9x3.50-4 4-ply ..iviirriiiiinenenns 2 68 807268 Key, maching ......cccooooiiiiiiiiinn. 3
513809 Roller Bearing ....ccocvvvevrvecacranicreninniann 2 89 413330 Shaft, Spindle ovevireiiciii, 3
513810 BUShING cvvveiieiirniiirerenersaniaainne 4 70 414335 Housing, Cutter Assembly .........ccceeeve. 3
26 513547 SPACET ...ivvrrurerreriitasnirsistienrnassasas 2 A 413305 Shield, Belt ....coocviiiiiiiviii e 2
27 602571 Chute weldmt, discharge .......cccceeeeeens 1 72 |* 803031 Nut, Torque 3/8-24 ......covvnvinerenaiinnn 2
28 413308 Belt, deck drive ..o.evvmeeeiiiiiiininreane, 1 73 |* Link, Service by 611216 .....oevvienneenes 2
29 633151 Spring, extension ......cccomveviniiinenns 1 74 611216 Kit, Link Assembly .....ccccocerriniinennnnnn. 2
30 804257 Nut, Nyloc 83/8-16 ....oovrivincniiiiiinnnnnnn 27 75 |* 811006 Zerk, Straight 1/4-28 ..........cocoiiinnnnenns 3
31 805260 Washer, Flat Std3/8 .......ccooeeriniinennis 9 76 |* 413029 Sheave, WHUD ....ociviiiinenininnn, 3
32 513034 Pivot, Bearnng ......cccovvvrienrinanicennannin 2 77 |* 543436 Washer, .060 ....cocoevveiiiiiiannnicnie 6
33 811008 Zerk, 90 degree 1/4-28 ......cooeveeinenninn. i 78 |* 303543 Bearing, Spindle ......ccocoimiiiiininiinninn 6
34 803016 Bolt, Whizlock 3/8-16X1 ...eeeeeeirncininnns 1 79 |* 303542 O-ring, Cutter Housing .....cccooeevvnveees 3
35 805259 Washer, Flat 3/8 SAE .........cooiiiinnennn 3 80 |* 413314 Housing, Bearing ..........ocevvvenrannnnne 3
36 413099 Pulley, ldler ..o 1 81 |* 513188 Spacer, Bearing ......cccceeiiiininiiiicnannnns 3
37 412394 Arm, weldmt ..o 1 82 |* 513183 Seal, Dust .. ....covciiiiiiiiiiiirn e 3
414398 Arm, Weldmt w/bushings .............coeeet 1 83 |* 808506 RiNg, SNAP .....cccovrrremisarmmanmniriiinnenn 3
38 603384 Bushing, Idler Pivot c.....oiviiiiiniiinnnn 1 84 i* 413035 Shaft, Spindle ..cvvviivivirrineiiiininninnns 3
39 613098 Pulley, Idler ......oorveemineciiiniinin. 2 85 |* Housing, Cutter Assembly,
40 413113 Bushing, Idler ..o.ovrrerreciciniiinnenns 2 Service by 414335 .....oovvviiiiien e 3
41 804256 Nut, Nylock 5/16-18 .....covrmmiiiiiiiininnns 2 86 |* 808035 Screw, Hex Taptite 3/8x16x1 ...t 18
42 809001 Nut, Whizlock 5/16-18 .. .covveveiaiineenens 4 a7 323533 SPACEC cveviiririrvesrririr st 3
43 800273 Screw, Hex Cap 5/16-18x1 .......coceunnne 2
® Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/AN MK523(52")
* Replace both sides if unit is equipped with 3/16" thick washers.

Used on S/N 159,999 and lower only.
Exmark red touch up spray paint - P/N 850337




52” MOWER DECK




ENGINE DECK GROUP

Ref. Qty. Ref. Qty.
No.| Part No. Description Reg'd| | No.| PartNo. Description Req'd.
1 323250 Grip, Foam .....cocoeeiiiiiiiiiicni, 1 45 800032 Bolt, Hex Tap 3/8-16X3 .....cevvvrnnvennnns 2
2 804264 Nut, Nyloc 3/8-24 ........ccivvinveinnnnn 1 46 323368 Swivel, Short .....cccciviiinnieniniiiinnnee. 2
3 303327 Washer, Disc Spring 3/8 ........ooeeninns 7 47 323548 Linkage, Brake ........ccoooieeniiiiinnnnnnnn. 2
4 323379 Washer, Shifter Lever ........ccovviiinenn 1 48 322125 Swivel, Weldmt Brake Linkage ........... 2
5 323500 Transmission, Peerless ....ccoovvveerennnnes 1 49 323245 Spring, Compression .........covevieavnnnnes 2
8 811006 Zerk, Straight 1/4-28 5/32 .................. 6 50 805257 Washer, Flat SAE5/16 ...........cceeee, 4
7 323501 Coupling, Transmission 9 spline ......... 2 51 513959 Wingnut, Nyloc 5/6 ..o 2
8 807009 Key Woodruff #9 3/4x3/16 ................. 3 52 412373 Deck, Weldmt Engine .......ccocevvvemnnnen. 1
9 323502 Shaft, Transmission Output 9 spline..... 2 53 808522 Ring, Kp 3/8 .cvvvviiiiiiiiiiiciiicenaen, 2
10 322152 Lever, Shift W/GHD......c.ccverevnnireennnen 1 54 808520 Ring, Klip 5/16 ....ovveiniiiiiniiiiianeeas 2
11 303282 Switch, Neutral Start ..............coceeeenns 1 55 323283 Spacer, Shield .....oceuveveiniineiiininnnn 4
2 809013 Screw, Hex Tap 5/16-18x3/4 .............. 4 56 412379 Arm, Widmt RH (shown).................... 1
13 809001 Nut, Whizlock 5/16-18 .......cccc.oveennnes 14 412378 Arm, WIdmtLH ..., 1
14 323387 Plate, Shifter ..ocooveeeiiirieeieennes 1 57 800275 Screw, Hex Cap 5/16-18x1 1/2........... 2
15 807503 Bolt, Carriage 5/16-18x3/4 ..........cce00n, 2 58 804256 Nut, Nyloc 5/16-18......ccveiiiiiiiiiiinnanns 2
16 323389 l.eg, Shifter Plate ........ccoeiieiiennnnn, 2 59 800306 Screw, Hex Cap 3/8-16x5 .......cceeeiin, 4
17 323526 Ball, Stainless Steel ........oceeiieininnss 1 60 413359 Shield, Wheel Drive ........ccovevieeenan, 2
18 805005 Washer, Lock Hicl Spg 5/16 ............... 4 61 800274 Screw, Hex Cap 5/16-18x1 1/4 ........... 8
19 800271 Screw, Hex Cap 5/16-18x3/4 ............. 4 62 323261 Brake Drum .......cccecieiieiiineiennnannnannn 2
20 808523 Ring, Retaining ..........oooviivvveiennnni. 2 63 413331 Sheave, Wheel Drive wioffset ............ 2
21 323252 Bearing, Transmission Shaft .............. 2 64 413332 Sheave, Wheel Drive ........cocovevienenns 2
22 804255 Nut, Nyloc 1/4-20 .......ccovvniiiinaniiannn 4 65 543511 Seal, Grease .....ccovvevieuiieniieninenennnin. 2
23 800251 Screw, Hex Cap 1/4-20x5/8 ............... 4 66 543509 Cone, Bearing L44643 ............cceneeees 4
24 323254 Flange, Output ..., 2 67 543508 Cup, Bearing L44610................caes 4
25 |¢ 803310 Screw, Set 5/16-18x3/8 ........ccvveniin, 2 68 413333 Wheel, Hub w/cups ........covveeeiaiianns 2
26 413355 Sleave, AXIE viviiecericvrveeeceiesiaanes 1 69 523157 Washer, Spacer .........coveviiiiiiniiinnns 2
27 413334 Sheave, Transmission Output ............ 2 70 806800 Pin, Cotter 8/64x1-1/2 . .cccveievaiinnnnnns 2
28 809007 Nut, Whizlock 3/8-16 .........ociieennnnnne. 28 71 809082 Nut, Slotted HeX ....coocvvvvniiiniiniinniinnne 2
29 472376 Axle Weldmt ......cccvvviiiiniiiiiininiennes 2 72 543513 Cap, Grease ....coveceevinviirinnnniernannnas 2
30 543556 Spacer, Wheel .....ccooiviiiiininnnin, 2 73 603714 Wheel & Tire Assembly ........c.oeeeeneee 2
31 413347 Bushing, Sleeve ...c.coicviiiiinininenns 4 603427 Tire 16X6.50-8 .ceiveiiiciiinn 2
32 414375 Lever, Brake RH w/bushings (shown) ... 1 603715 Wheel ....ccooieiiiiin e 2

414374 Llever, Brake LH w/bushings .............. 1 74 512011 Nut, Wheel 1/2-20 ....cociriiiiiieiinnnns 8
33 413344 Bushing, Pivol ...c..ccociiniiiiicnncnnns 2 75 413341 Belt, Wheel Drive Banded ................. 2
34 805260 Washer, Flat Std 3/8 ........coevveeneeniils 2 76 411255 Kit, Sulky Hitch ...ooviniiiin e, 1
35 800296 Screw, Hex Cap 3/8-16x2 .................. 2 7 413252 Bracket, Sulky LH ... 1
36 803051 Nut, Push .38 ...cooriiiiiiiiiiininniien, 2 78 413254 Bracket, Sulky RH .......cceiniie s, 1
37 800295 Screw, Hex Cap 3/8-16x13/4 ............. 2 79 |a 403124 Elbow, Street 3/8 NPT (B&S).........cus 1
38 323262 Brake Band ........ccocciiimniiininnnnnnennns 2 80 |a 543232 Cap, 3/8 NPT Hex (Koh & B&S).......... 1
39 323307 Pin, Clevis ..ucvveeiereerrreciimiine s 2 81 |a 543232 Nipple, 3/8 NPTx4 (B&S) .........cc.ce.e. 1
40 800292 Screw, Hex Cap 3/8-16x1 .................. 12 82 |a 323326 Nipple, 3/8 NPTx3 (Koh) .......ccceeninis 1
41 804752 Nut, Jam 3/8-16 ......ooiceiiiinininniiennnns 2 83 |a 303431 Elbow, Brass 90° (Koh & B&S)............ 1
42 804257 Nut, Nyloc 3/8-16 ........oooviiiiiininnnnnn 6 84 412358 Scraper, Widmt ..........coviiiiiiiinnnnns 2
43 603402 Spring, Extension .......coceoviiiiiiiinnnn 2 85 413353 Pin, Threaded .......ccovvvemirciiiiiniiininnns 2
44 323277 ldler, Wheal Drive ...coovevecverniiiinninine 2 86 806003 Cotter, Hairpin .0585 #2 .................... 2
<4 Use Pro-lock (Nut type) Part No. 840022 (.Sml tube) on setscrew threads.
a Use Teflon Pipe Sealant {or equivalent) on all threaded areas.

Exmark red touch up spray paint - P/N 850337
Exmark black touch up spray paint - Gloss black




ENGINE DECK GROUP




ENGINE DECK GROUP (CONT.)

Ref. Qty. Ref. Qty.
No.| Part No. Description Reg'd] | No.| Part No. Description Req'd,
1 800273 Screw, Hex Cap 5/16-18x1 ................ 6 33 414143 Link Pivot w/Bearing .........c.ccoveenvenas 1
2 805258 Washer, Flat Std 5/16 .......cccceeveninanens 2 34 811006 Zerk, Straight 1/4-28 .......ccoovvvirmuienns 1
3 809001 Nut, Whizick 5/16-18 (Kaw 14 HP & Koh 7 35 603044 Bushing, Idler Pivot .....cccovvvvieninnnnnae. 1

800001 Nut, Whizick5/16-18 (Kaw 17HP & B&S 11 36 800297 Screw, Hex Cap 3/8-16x2-1/4 ............ 1
4 413009 Plate, GUard .....cocvviciiiininireninreneneens 1 37 800274 Screw, Hex Cap 5/16-18x1-1/4 .......... 1
5 & 800521 Screw, Hex Cap 3/8-24x1 G8 ............. 1 38 800254 Screw, Hex Cap 1/4-20x1 ..........coeeeee. 2
6 303327 Washer, Disc Spring 3/8 ..o 2 39 809012 Nut, Whizlock 1/4-20 ......ovvvvvinninnnns 4
303327 Washer, Disc Spring 3/8 (14 HP Kaw) .. 2 40 523498 Spring, Motion Control ......ocovviniiinnnns 1
7 373034 Washer, SWivel ......coeeviiinniinnnnnnnns 2 a1 303334 Washer, Disc Spring 5/16 ...........cceee. 5
8 800271 Screw, Hex Cap 5/16-18x3/4 ............. 1 42 |4 809080 Screw, Hex Cap M10x1.55x55 mm
9 |a 412031 Sheave, w/Drum (36" & 52") .............. i (Kaw 14 HF only) ..coeeveeiiiiiniininninin 1
a 412028 Sheave, W/Drum (48"} ...cooveenniiannnnnns 1 <4 800819 Screw, Hex Cap 7/16-20x2 1/2
10 807259 Key, Mach 1/4x1/4x1 . ..ociiiineniiinnnnen 1 {Koh, B&S, & Kaw 17 HP only) ........... 1
11 412138 Pivot PinWidmnt ......cocovviiiinnnniani. 1 43 603610 Disc, Spring 7/16
12 413062 Band, Brake Clutch .....coveervniiiininnans 1 {Koh, B&S, & Kaw 17 HP only) ........... 2
13 804257 Nut, Nyloc 3/8-16 .....ovevieeiimininniennnn 5 44 603609 Bushing, Clutch Keeper .................... 1
14 413235 Washer, Spacer .........oeeviiieiiannennn, 1 45 la 413339 Sheave, ENGINe ...c.ccceuvvnvinveerreneannee. 1
15 413207 Pivot, Bearing .........coevneeemiiiniiiiainnns 2 46 807264 Key, Machine 1/4x1/4x2-5/8 .............. 1
16 412417 Arm Weldmt, Clutch ........cceevnninnnnn. 1 47 412325 Guide, Belt Weldmt .........cooeviiiainnen, 1
414418 Cluich Arm w/Bearings .......c.cceevvennee 1 48 413096 Belt, Blade Clutch ......occvvvvvcininnniennns 1
17 811007 Zerk, 1/4-28x45 .......oiciiiiiinniininenenens 1 49 |a 323278 Sheave, Transmission ......cccveevvnvneauns 1
18 |a 413111 Bearing, Clutch Shaft ....................... 2 50 |4+ 803293 Scraw, Set 1/4-20x3/8 ...coeveveienranen-s 2
19 808502 Ring, SNAP ..ccovvveiviimiiiiiiiiieicn s 2 51 805262 Washer, Flat Std 7/16 ....covviienniinnniinn, 2
20 413012 Spacer, Bearing Clutch .............ll 1 52 805259 Washer, Flat SAE 3/8 .......cccvivvvenennne. 1
21 523157 Washer, Spacer ..........ocevvievienininnnns 1 53 323285 Idler, Transmission Drive ......c.ooevvevee. 1
22 |a 412011 Sheave w/Shaft........ccccovvmniininiinnins, 1 54 |[¢ 803310 Screw, Set5/16-18x3/8 ......cccovvenveeiin 1
23 413049 Plate, Clutch Pivot .......occoeeiaiiiine .1 55 |a 323256 Sheave, Transmission Drive .............. 1
24 809007 Nut, Whizlock 3/8-16 .........coovvverennen, 3 56 413340 Spacer, Crankshaft ........ccoovvevieiannnn. 1
25 804256 Nut, Nyloc 5/16-18 ....ccevviiirineninccnnnns 1 57 323280 Belt, Transmission Drive ........ceeeevenuns 1
26 213069 Washer, Strut ........coveiiiiiiiiiiniinnan, 1 58 800275 Screw, Hex Cap 5/16-18x1 1/2
27 513113 Spring, Beli Tension .......ccceeiveeiennnnnnn 1 (B&S & Kaw 17 HP) cveniviiiiiiincnnens 4
28 543007 Spacer, Clutch Anchor ............ooeeeis 1 809072 Screw, Hex Cap M8-1.25x25 mm
29 805260 Washer, Flat Std 3/8 ... 1 (Kaw 14 HP & Koh) ..cccvuvvnrnneeeniinias 4
30 513034 Pivat, Bearing .....ccocovvviiicieiiiinnnnann, 2 59 800294 Screw, Hex Cap 3/8-16x1 1/2 ............. 2
31 806003 Pin, Hair Cotter .0585#2 ..........ccvvnnes 1 60 807511 Bolt, Carriage SSN 3/8-16x2 .............. 1
32 413282 Linkage, LOWEr ......covvvirmemciiiiniinnnnnn 1 :
<% Use Pro-lock (Nut type) Part No. 840022 (.5ml tube) on setscrew threads
» Use anti-seize compound in the following locations:

*» Between the sheave and the engine crankshaft.
* Between the sheave w/shaft and the bearing bores.
*» Between the sheave w/shaft and the sheave w/drum.

* Between the transmission shaft and the

Exmark red touch up spray paint - P/N 850337
Exmark black touch up spray paint - Gloss black

sheave.

-10 -




ENGINE DECK GROUP (CONT.)

3 - (KAW I7HP
& B&S [NLY)

/
L

(ENGINE BALTS)

[ g
~

4

&—17

- (KAW, 14HP INLY)
43 - (KAY 17 HP, KIHER

6

=

I~

& BS DY)



UPPER HANDLES and CONTROLS

Ref. Qty. Ref. Qty.
No.| Part No. Description Req'd] | No.| PartNo. Description Req'd,
1 [V 412183 Lever, WIdMtOPC LH ....cevniiinnnenin, 1 38 800292 Screw, Hex Cap 3/8-16x1 .......cceeeeeenn. 4
2 303365 Bushing, Nylan .......coiceviiiiniiininn 2 39 513508 Cap, Fuel Tank .....ccccocvvveerncinennnnne, 1
3 |e 803322 Screw, Set.312-24x.312 ................... 2 40 413179 Tank, Fuel Intermediate .................... 1
4 322192 Rod Weldmt, OPGC ......coevveninneninan, 1 41 |V 633023 Stud ..ooiiiiriiicr i 2
5 303363 Spring, Actuator .....ooiiiiiiiiiiies 1 42 805257 Washer, Flat SAES/16 ......oceveninnnnnns 4
6 513592 Knob, BallRed ........cccooeiiiinnnennnnnn, 1 43 633349 Spring, Fueltank ........cccoieieiiannanne. 2
7 807513 Bolt, Carriage #10-24x1/2 G2 ............. 2 44 805005 Washer, Lock Hicl Spg 5/16 Hvy ........ 2
8 804252 Nut, Nyloc #1024 ......ccocevviinniennnnnnn, 2 45 804256 Nut, Nyloc 5/16-18 .....ccovvvnviniiiiininens 2
9 323129 Cable, Throttle Control 46 800271. Screw, Hex Cap 5/16-18x3/4 ............. 2

(Koh & Kaw 14 HP) .....oovvviniinnnnn, .1 47 513645 Bushing, Fuel Valve .........ccocciieieis 1
633696 Cable, Throttle Control (B&S) ............. 1 48 543277 EIbOwW WISCIEEN .vevveinrnenrarmnniaeninennnns 1
413428 Cable, Throttle Control (Kaw 17 HP) .... 1 49 303077 Clamp, Fusl line (B&S & Kaw 17 HP) .. 4
10 |V 412185 Lever, WIdmtOPCRH..................... 1 303077 Clamp, Fuel line (Kaw 14 HP) ............ 5
11 303020 Grip, LeVer ....occoovivvviniiriiiieiiencneen 1 303077 Clamp, Fuel line (Koh) .........cccieeiennn 6
12 414234 Clutch Lever WGHp «ovvcivvevcnrecrininne. 1 50 603955 Hose, Fuel line 6" (Koh & Kaw 14 HP) . 1
13 804257 Nut, Nyloc 3/8-16 ....ccoovviminieiinnnennn, 1 543649 Hose, Fuel line 7" (B&S & Kaw 17 HP) . 1
14 805260 Washer, Flat Std3/8 .........coiiiiininnnn 2 51 603770 Valve, Fusl .....ovoiviiiiiiicincinnenienen 1
15 413088 SPaCer.....ccoiiiiiiiiiriiiiin s 1 52 603776 Hose, Fuel line 2.5" (Kaw 14 HP & Koh) 1
16 806003 PIn, Hair Cotter .0585#2 ................... 3 303471 Hose, Fuel line 12" (B&S & Kaw 17 HP) 1
17 413293 Linkage, Upper ......c.cviviemreiiininiienns 1 53 303197 Filter, Fuel «.oeenve i ens 1
18 413279 Turnbuckle, 3/8-16 SS ........covvrerninnns 1 54 303471 Hose, Fuel line 12" (Kaw 14 HP) ......... 1
19 804507 Nut, Reg Hex 3/8-16 ........ccovvvnnrnnnne, 1 603954 Hose, Fuel line 13.75" (Koh) .............. 1
20 303097 Grip, Handle .......ooooiviiiiiiiininenn. 2 55 303308 Clamp, Fuel! line (Kaw 14 HP) ............ 1
21 800259 Screw, Hex Cap 1/4-20x2 1/4 ............. 2 56 403121 Switch, On/Off (B&S & Kaw 17 HP) ..... 1
22 303435 Washer, Disc Spring 1/4 .....c.coevvieeee 6 603511 Key, Ignition ... 1
23 324278 Latch, thumb LH w/grip ......c.cooovvnieenns 1 57 403118 Bracket, Key Switch (B&S & Kaw 17HP 1
324280 Latch, thumb RH w/grip ..cooovveeiieninnns 1 58 633181 Plate, Tapped ....ccovviriveiiiniiieninnanns 2
24 303019 Grip, Latch co.ueeiiiiiiiiinin e, 2 59 800251 Screw, Hex Cap 1/4-20x5/8
25 323549 SPACEL cevureniernrirriiniiieiiie e niinans 2 (B&S & Kaw 17HP) ..., 2
26 804255 Nut, Nyloc 1/4-20 ..oovivenieiiiiiiiinnnnnnn. 3 80 803028 Screw, Mach CRPH 10-24x5/8 ........... 4
804255 Nut, Nyloc 1/4-20 (B&S & Kaw17HP) .. 5 61 513051 Switch, Neutral Lockout ..........occeeeiie 2
27 800295 Screw, Hex Cap 3/8-16x1-3/4 ............ 1 62 323229 Clip, 3/8 LOOM ..ccvnviirrannirnnnivrnneenanns 2
28 412372 Handle Widmt ......ccoveviviviivniciicniannnn 1 63 303287 Tie, Plastic ..cvcovevriireenr s 4
29 806340 Pin, Roll 5/16X1....ccciieiireiniainiciens 2 64 323430 Module, Wiring Harness .............ecooon 1
30 803001 Nut, Pal3/16 ..oocoeiviiiniiiinicreine, 2 65 |* 413360 Harness, Wiring (Kaw 14 HP) ............. 1
31 302006 Lever, Drive W/grp .....oocovvivinninnannee. 2 ¢ 413357 Harness, Wiring (Koh) ....c.coovvvniiinns 1
32 808250 Pin, Clevis 3/16x13/4 ......cccivvvinnnne 2 ¢ 413361 Harness, Wiring (B&S) ......cocevvivneennns 1
33 303021 Grip, Drive Lever .....ccoevivivivinennnn 1 * 413429 Harness, Wiring (Kaw 17 HP) ............. 1
34 808286 Pin, Clevis 5/16x1 7/8 ....ccoovvvieninnnnns 2 66 805256 Washer, Flat Std 1/4 ......cccoiieneennnnnns 1
35 413338 Linkage, Drive Wheel ..............ceeeee. 2 67 800252 Screw, Hex Cap 1/4-20x3/4 ............... 1
36 303088 Clip, Cable ....ocvviniiniiiiini e, 1 68 809007 Nut, Whizlock 3/8-16 .....ccoiiiviunvnennen. 4
37 303327 Washer, Disc Spring 3/8 ......c.ocovvnnnee. 4

« Use Pro-lock nut type, Part No. 840022 (.5ml tube) on setscrew threads

V Use Pro-lock setaining type, Part No. 840023 (.5ml tube) on inside of bore of OPC hub and on fuel tank studs.

s Use dielectric grease on all electrical connectors.
Exmark black touch spray paint - Gloss black

-12-




UPPER HANDLES and CONTROLS




DECALS

3 4

TENSION
INDICATOR

ALIGN BOLT WiTH TENSIGN
IKDICATOR £1116°

24
{
r ~
FRONT OF
STATIONARY MOWER
IDLERS 413093 48"
413308 52*
\_ ‘\II!'J

©

THROTTLE

22

O

FAST

SLOW

%

-,

—

-~ ./

27

Omr-c-«o:n::-« O

SLOwW

;———-—J

25
L

PATENT PENDING

1
@QUEEZE DRIVE LEVERS BEFORE SHIFTING

GUIfEm 43 RN 123 4 5

Ref. Qty. Ref. Qty.
No.| Part No. Description Req'd. No.| Part No. Description Red'd.
1 303100 Decal, Cutter Blade .........c.cevvvenniannn, 1 14 403143 Decal, Sulky Warning ..........ocveeennee. 1
2 323550 Decal, Neutral/P.Brake .........ccccceeuiene 2 15 403132 Decal, Commercial 52 ........coivenvennans 1
3 303293 Decal, 2Min Cool ....oivvviiiiiiinninenes 1 16 413206 Decal, Belt Routing (36") .......ccovueninnne 1
4 323525 Decal, Danger .......cocevivvvavencinenacnnnnn 1 17 543660 Decal, Mowerdeck ........cccoiviiiiiinnnees 1
5 303508 Decal, Discharge Waming .......c....oeee. 1 18 413421 Decal, Indicator .......cooevveiiinieinnnnnnne 1
8 303517 Decal, Belt Drive ........coccivivinieeinnnnn. 1 19 413371 Decal, MHP-swash .........ccccoiieeeniiis 1
7 303520 Decal, Trivantage ....c.cccvevvienieniinnnnns 1 20 403120 Decal, Off/Run (B&S & Kaw 17 HP) .... 1
8 323151 Decal, Throttle (Kaw 14 HP & Kehj) ..... 1 21 323312 Decal, Sm Metro Console .................. 1
9 323554 Decal, Instructional .......covviieniinnennn. 1 22 543631 Decal, Throttle (B&S) ......ccovviinnennans 1
10 323411 Decal, Commercial 36 ..........coveeveninns 1 23 323409 Decal, Throttle/Choke (Kaw 17 HP) ..... 1
11 323540 Decal, Roller Mounting ...........c.ceeee. 1 24 413327 Decal, Belt Routing (48" & 52") ........... 1
12 513746 Decal, Muffler .......ccooiiiiiiiinicinienns 2 25 373066 Decal, Patent Pending ...............ocveuie 1
13 403005 Decai, Danger {(86) ......c..ccevvreiinnrenn. 1 26 403131 Decal, Commercial 48 ..........covvveeeees 1

403005 Decal, Danger (48" & 52"} ..oociiivinnnnns 2 27 303518 Decal, Shifter ....coeeevircrveeniiiiennnn, 1




ACAUTION

ALLOW EWGINE
10 £OOL FOR 2
MINUTES BEFOAE

REFUELING

A WARNING

OPEN BELT DRIVE!
STOP ENGINE BEFORE
REACHING UNDERNEATH.

383517

1"
Ji

ITEM NAME
1 ROLLER
2 BUSHING
3 SPRING WASHER
*4 38-16x 4 BOLT
5 MOUNT BRACKET
6 FLAT WASHER
- 7 WHIZLOCK NUT

“® » MUST BE GRADE 8

BOLT AND WASHERS MUST
BE INSTALLED AS SHOWN
IN DIAGRAM. TORQUE NUT
70 35-45 FT-LES

!

223540
—
14
1 .
o A WARNING
Use Only Exmark Riding
Altachments. Use of Other
Riding Attachments May
Create a Hazardous Condition
Aesulting in Injury. ...,
16
Fi
( ™)
?JLAQEEONARY FRONT OF
\ MOWER
413094 #
413208

DECALS

4

A DANGER

* USE EXFREME CAUTION WHEN OPERATING ON SLOPES
v MOW ACROSS SLOPE - NEVER UP AND DOWN

* DO NOT OPERATE ON SLOPES GREATER THAM 207
 WATCH FOR DITCHES, HOLES, ROCKS, RISES, DIPS

* KEEP AWAY FROM DROP-OFFS AND STEEP BANKS
»LCOK BEHIND YOU BEFOREBACKING

* DRIVE SLOWER ON SLOPES Ysag
+ EXECUTE TURNS SLOWLY
« D0 NOT MOW WET SLOPES
+ AVOID SUDDEN STARTS
[ Pls. 8

é/ﬁ’/ # “"._

« KEEP ALL PECPLE QUT-OF AREA WHER MOWING

= THROWN DBJECTS OR BLADE CONTACT CAX CAUSE
SERIOUS INJURY OR DEATH

< DO NOT OPERATE IN

- AN ENCLGSED AREA
tﬂ + ENGINES PROOUCE CARBON
MOROXIDE WHICH 13 AM
\_ DOORLESS DEADLY POISON /
' I8 ‘
CHOKE
Ol |4
T
H
R
0
T
T
L
E
B o
SLOW
STOP

12
AHCAUTION

MUFFLER AND
SHIELDS MAY
EXCEED 150'_!‘”‘

5
i

A WARNING

\BLADES HAVE STOPPED.

DO NOT OPERATE WITHOUT
DISCHARGE DEFLECTOR OR
ENTIRE GRASS COLLECTION
SYSTEM IN PLACE. DO NOT
REMOVE GRASS CATCHER UNTIL

1300 f

9
/

& CAUTION

"

1. READ QPERATORS MANUAL BEFORE OPERATING.
2 G.EAR AH.EAG PEG’LE. PETS ANG DESRUS BEFORE MOWMNG,
5 OUT FROM UNDER MACHINE
MHLE MIO"NE IS RUNNI G.
SHUT OFF REMOVE SPARK PLUG CASLE BEFORE
MAIONG .‘D.IJS‘WENTS.SERV\GNG OR QLEANING
& KESP RDERS OFF,
a EEFORE STARTING ENGNE
€ CLUTCH MUST BE DlSENGIGED.
SMISSU‘( MUST BE N
C’. LOCK AND NGiTDRVELEVER! [N PARK BARG
PO ISING NEUTRAL LOCK LATCHES.
7. BEFCRE LEAVING OPERATOR'S POSITION:
SHIFT SSION TO NEUTRAL

9. DO NOT CPERATE MOWER DECK UNLESS ENTIRE GRASS
CATCHER OR DISCHARGE, BEFLECTOR (S IN PLICE

10. USE CAUTION ON SLOPES,

11. DO HOT PARK ON SLOPES LINLESS DRIVE LEVERS ARE
OCKED IN THE PARX FOSITION

DANGER |

KEEP HANDS and FEET AWAY

COMMERCIAL 52

J

17
1
ANTI-SCALP ROLLER
ADJUSTMENT
FOR MAXIMUM DECX FLOTATION,
DISENGAGE BLADE GLUTCH, SHUT OFF PLACE ROLLERS IN POSITIONS SHOWN.
ENGINE AND REMOVE KEY BEFORE MAKING CUTTINGHEIGHT  INCHES (mm)
ADJUSTMENTS, SERVICING OR CLEANING DECK. N
i .
CUTTING HEIGHT ADJUSTMENT ' ; ;: ge;
15(38)  CUTTING : o 25 (64)
20(51)  HEIGHT ' 30 (76)
2.5 (64) !
3.0(76) INCHES (mm) | RoLLERS SHOULD MAINTAIN 174" (6.4)
DECK 3.5 {90) CLEARANCE TO GROUND. DO NOT
L 4.0(102) ADJUST ROLLERS TO SUPPORT
4.5(114) MOWER DECK. -y

-15-




WIRING DIAGRAMS

NG
FROM SAFETY
INTERLOCK MODULE
—nd1
ELUE f —of]
N ORANGE / 7 BLADE
YELLOW A SWITCH
GREEN 7 NO.
< e S \
BLACK — 1
BLACK ——
BROWN
\ o0
NO,
CONNECTORS ARE VIEWED FROM WIRE END
N.C. = NORMALLY CLOSED
N.O. = NORMALLY OPEN % gmm
GROUND ﬁ'ﬁm
ENGINE
14 HP KAWASAKI
? ? TRANSMISSION SWITCH
NC.
-
FROM SAFETY _ l
INTERLOCK MODULE L pE——— 1) BLADE
T “
GREEN ’17_——__\
RED Mg,
<~ R A s Uy
\EQE BLACK: \@ gracswnm

BROWAY

ENGINE KILL
L RED-C]__|
CONNECTORS ARE VIEWED FROM WIRE END ENGINE
N.C. = NORMALLY CLOSED _—
NO. = NORMALLY OPEN GROUND



WIRING DIAGRAMS

KOHLER § 8 gememmm
INTERLOCK MODULE
L
SELo |
GREEN
3:; LL:_J \
N BROWN

CONNECTORS ARE VIEWED FROM WIRE END
NC. = NORMALLY CLOSED
NO. = NORMALLY OPEN é

17 HP KAWASAKI TRAGMBSION SWITCH
_FROMSAFETY
INTERLOCK MODULE %

CONNECTORS ARE VIEWED FROM WIRE END
NC. = NORMALLY CLOSED e
NO. = NORMALLY OPEN D -

-17 -




SEE EXMARK'S COMPLETE
LINE OF PRODUCTS FOR TURF CARE

LAZER Z

LAZER Z HP

EXPLORER

TURF RANGER

TURF TRACER

TURF TRACER HP

VIKING HYDRO

METRO

METRO HP

SELF STEERING SULKY

GRASS CATCHER

MICRO-MULCHING ACCESSORY

EXMARK MFG. CO. INC. PART NO. 850472
INDUSTRIAL PARK BOX 808 (402) 223-6300
BEATRICE, NE. 68310 FAX (402) 223-4154
| |
ALL RIGHTS RESERVED PRINTED IN U.S.A - 50 !H{ki@

MFG. CO. INC.




